The RANS CD manual is designed to be printable on 3-hole punched
paper on your home printer. If you have the pre-printed manual,

follow the directions for rotation below.

If you desire to NOT print the pages, you may use the features
available with ADOBE Reader to rotate the pages on your computer

screen.

After the manual pages are printed, rotate the Parts Drawing page
180° to face the Parts List page. See the diagram below.

5-6E5 COWOTE Il - FUSELAGE

|||||

2458

Parts Drawing page

Parts List page




d9Vd LX3N 33S
“IVANVIN dNOA INOH S

S3OVd TVNLOV LNISFdd3d LON AVIN
"AINO F'1dNVX3

00SC-0S

TIP RIB FOR RH WING IS A MIRROR

TIP RIB FOR LH WING SHOWN
IMAGE

S—7S COURIER

WING TIP RIB ASSEMBLY

O HONNd 3TOH-€

RREIMES

06/15/2011

3d9Vd ONIMVYHA S1dvd

'34N03S Ol "3ANIF ONIE-€ NI 30V'1d
"d3LNIdd 40 d3ddIHS SV TIVNNVIN S1dVd

‘L 4418



d9Vd LX3N 33S
“IVANVYIN INOA NOHS

S3OVd TVNLOV LNISFdd3H LON AVIN
"AINO F'1dNVX3

LL02/5L/9 005€-05
\\ ‘
o y
(=} /
o
o
X
z=
Za
o o+
34 = ™
oo — =
Z2 & @
: ::
Iz O ®n
oo n
Be n <
o~
=)=} | M
o 2y %
oo g [a
aog
FRE
__.a o,
o
m =
[
E m
L Y-ELE0IM HY - 3903 ONIQY3T IO 81 '+ = @
| T-€2£0IMd H1- 3903 ONIav31dID 81 '+ IN
b HPPSOIMAA HY - G1Y dIL ONIM "€
L TPS0IMd H1- 818 dIL ONIM '€
b H-ZLE0IMA HY - 3903 ONIMIVYL dI10 81 T
v 1-2280IMd H1- 3903 ONMIVAL dITO 81y 2 _ 3
vz L7-OdVY 13AR WANINATY .8/ ) R
R
ALIINVNO 939NNN 19vd NOILJId0S3a # NS
XTAW3SSY iy diL - ONIM - 9319N00 525
90-0500 39Vd 06/15/2011

3d9Vd NOILdI40S3d S1dvd d9Vd ONIMVYYHA S18vd

S3OVd ONINIVANTE 404 1vVid3d
'39Vd NOILdIFdOS3d S14dvd
ONIANOdSTHH0D
30V4 01,081 31VLOH
ANV 39Vd ONIMVHA S14vVd SAONTY
"d3AdNIE ONIY-€ N3IdO

¢ d41S



“IVANVIN §NOA NOHA
S3OVd TVNLOV LNISTHd3d LON AVIN

"AINO F'1dNVXH

1102/SL/9
20
i
-
=1y
v}
o2
fueine)
@) O du iy
[5s) _ fayas
./N w w
> ) p
S oA
48 2
=S
oo
= m s
I U-€LE0IMdA HY - 3903 ONIAv31 diNo 91y v IA na W_u
I T-€LE0IMdA H1-390d3 9NIAva1diTo 9id v > [
I H-7¥S0IMdM HY - 914 dIL ONIM '€ M z
I T-PSOIMdAM H1-91d dIL ONIM ‘€ &
L H-2LE0IMdM HY - 390a3 ONITIVEL dITO 9Id 2 m__
14 T-CLE0IMdA H1-39d3 ONITIVEL dITO gid 2 ~
4 L7-OdVVv L3N WANIANTY .8/ 7L
ALILNVYNO "3GNNN LYvd NOILdIYOS3A # m
ATGNISSY did dIL - ONIM - ¥319N0D S.-S
90-0G00 IOVd

d9Vd NOILdIHdO0S3d S14vd

1102/51/90

S0-3500

d9Vd ONIMVHA S1dvd

d3dNIg

NI d34NO3S TVNI4 NIHM
Jd9Vd NOILdI40S3Ad S1dvd
ONIANOdS3dd00 S30V4

3d9Vd ONIMVHA S1dvd

€ d41S



S-9 CHAQOS - GENERAL INFORMATION

PAGE 000-1

# DESCRIPTION PART NUMBER QUANTITY
1. Flight Log FLIGHT LOG 1
2. Maintenance Log Book MAINTENANCE LOG 1
3. RANS Decal - White ** RANS DECAL-W 0
3. RANS Decal - Black ** RANS DECAL-B 0
4. S-9 Decal - Black ** S-9-DECAL-B 0
4. S-9 Decal - White ** S-9-DECAL-W 0
5. Experimental Decal Sheets EXPER-DECAL 1
6. Range Decal RANGE DECAL 1
7 . Assembly Manual ASSEMBLY MANUAL 1
8. Raw Stock Kit RAW STOCK KIT 1
8. 1/4" Stainless Steel Rod 1/4 SS ROD 36 in
8. 3/32" Stainless Steel Rod 3/32 SS ROD 18 in
8. 5/8" x .058 Anodized Aluminum Tubing 5/8X058X6 6 in
8. 3/8" x .058 Anodized Aluminum Tubing 3/8X058X4 4 in
8. 1/4" x .028 Mill Aluminum Tubing 1/4X028X36 ALUM TUBE 36 in
8. 1/2" x .020 Alclad Aluminum Strip 1/2X020X12 12 in
8. 1/16" Brass Rod 1/16 BRASS ROD 12 in
8. 1" x.032 Aluminum Strip 1X032X24 24 in
8. 1/2" x .035 Anodized Aluminum Tubing 1/2X035X36 ALUM TUBE 36 in
9. 1/2"x.035 x 12' Anodized Aluminum Tubing 1/2X035 ALUM TUBE 4

10. Warning Label KPPLO001 1

*Supplied in Raw Stock Kit.

**May be purchased separately, call the Parts Dept for pricing.

4/28/2000



£102/90/20

NOILLV TIVLSNI ONILLLIA MNV.L "THNA
SOVHD 6—65 SUULIRJ

vV 'AJd 6l
L8/LCAN ~

l—100



S-9 CHAQOS - FUEL TANK FITTING INSTALLATION

PAGE 001-2

# DESCRIPTION PART NUMBER QUANTITY
1. Fuel Cap* KSFS0007 1
2. Bead Chain-Retainer Sleeve KSHWO0014 1
3. Plastic Baffle*>> 0
4. Rubber Gasket*>* 0
5. #3 Bead Chain KSHW0012 1
6. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 1
7. Bead Chain-End Coupling KSHWO0013 1
8. Plastic Retainer KPFS0012 1
9. 1/8" Small Brass Washer AN960-B4 1
10. Fuel Tank, LH KPFS0005-L 1
11. 90 Withdrawal Fitting 8342 3
12. Loctite Blue LOC-TITE 0
13. Thread Sealant ** KSAC0014 0
14 . Nut-Flared Tube Bulkhead AN924-5D 4
15. 1/2" Thick Washer AN960-816 4
16. Rubber Washer KSFS0010 4
17. O-Ring KSFS0009 4
18. Tank Withdrawal Fitting KPFS0017 4
19. Flush Vvalve KSFS0011 1
*Builder must modify, see manual for instructions.
*Thread Sealant (builder provides) is recommended but Loctite Blue can be used. 2/6/2013

***Supplied with Fuel Cap.



66/50/ 11

£-100

T - 4 \u\
T TIN (A
REFER TO 1 \\ 5
WING ASSEMBLY \ S & o 7

REFER TO
WING ASSEMBLY

MD2793

AR IS S—9 CHAOS
FUEL TANK MOUNT



001-4

$-9 CHAOS - FUEL TANK MOUNT

# DESCRIPTION PART NUMBER QUANTITY
1. Wing Tank-Mount Bracket KPFS0007 6
2. Wing Tank-AFT Mount Bracket, LH KPFS0011-L 1
3. Quter Tank Support KPFS0019 1
4. Inner Compression Tube * W-10-151 0
5. U-Bracket KPAC0055 1
6. Attach Bracket 52-SAB 1
7. 3/16" Bolt AN3-3A 7
8. 3/18" Thick Washer AN960-10 7
9. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 14
10. 3/16" Bolt AN3-15A 1
11. 3/16" Bolt AN3-14A 1
12. 3/16" Nut Plate K-1000-3 1
13. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 1
14, 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 2
15. 3/16" Single Ear Nut Plate MS21051-L3 1

*Referenced from wing assembly.

11/29/99



43~

W
&
\
E — 4]

et o8

MD1356
_E/ 72

RRARVIMES S—9 CHAOS
WING ASSEMBLY

5-100



S-9 CHAOS - WING

001-6

# DESCRIPTION PART NUMBER QUANTITY
1. Top Rib, #1 W-R-1 2
2. Top Rib, #2 W-R-2 2
3. Top Rib, #3 W-R-3 2
4. Top Rib, #4 W-R-4 2
5. Top Rib, #5 W-R-5 2
6. Top Rib, #6 W-R-6 2
7. Top Rib, #7 W-R-7 2
8. Top Rib, #8 W-R-8 2
9. Top Rib, #9 W-R-9 2
10. Top Rib, #10 W-R-10 2
11. Bottom Rib, #1 W-R-11 2
12. Bottom Rib, #2 W-R-12 2
13. Bottom Rib, #3 W-R-13 2
14. Bottom Rib, #4 W-R-14 2
15. Bottom Rib, #5 W-R-15 2
16. Bottom Rib, #6 W-R-16 2
17. Bottom Rib, #7 W-R-17 2
18. Bottom Rib, #8 W-R-18 2
19. Bottom Rib, #9 W-R-19 2
20. Bottom Rib, #10 W-R-20 2
21. Leading Edge Wrap W-LE-W 2
22. Root Strip W-RS 4
23. J&B Weld Epoxy J&B 2
24. Leading Edge Spar W-LES 2
25. Root Compression Tube W-RCT 2
26. Drag Brace w-DB 2
27. Outer Compression Tube W-0C 2
28. Trailing Edge Spar W-TES(9/10) 2
29. AFT Strut Plate W-SAP-TE 2
30. Elevator Horn TG-EH 2
31. Horizontal Stabilizer Attach Bracket S2-SAB 4
32. Teleflex Retainer W-TEL-R 2
33. Long Wing Channel W-WCL 4
34, 3/16" Bolt AN3-15A 8
35. 3/16" Bolt AN3-23A 12
36. 1/4" Bolt AN4-25A 4
37. 1/4" Bolt AN4-26A 2
38. 1/4" Bolt AN4-36A 4
39. 1/4" Bolt AN4-35A 2
40. 1/4" Thin Washer AN960-416L 20
41. 1/4" Shear Nut AN364-428A 16
42. 3/16" Shear Nut AN364-1032A 16
43, 3/16" Thin Washer ANS60-10L 30

12/ 5/97



S-9 CHAOS - WING CONTINUED

001-7

# DESCRIPTION PART NUMBER QUANTITY
44. 3/16" Bolt AN3-14A 4
45, 3/16" Bolt AN3-4A 4
46. Safety Wire SAFETY WIRE 1
47. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 20
48. Stainless Steel Hinge W-HB 8
49. Rubber Grommet (Teleflex Exit) MS35489-17 2
50. Tip Bow W-TIP(9/10) 2
51. Rib Clip, Leading Edge W-RIB-CLIP-LE 20
52. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 412
53. Rib Clip, Trailing Edge W-RIB-CLIP-TE 20
54. Foot Step Web W-FSW 2
55. 3/16" Nut Plate K-1000-3 8
56. Rib Compression Tubes ** W-RIB-CT 36
57. Rib Gussets RT-CLIP 72
58. Clevis Pin MS20392-5C101 2
59. 3/8" Clevis Pin MS20392-5C71 2
60. Loc Ring RL 27 1/4 4
61. TES Doubler W-TES-D 2
62. Leading Edge Spar Doubler W-LES-D 2
63. 3/16" Tensile Nut AN365-1032A 4
64. Forward Strut Plate W-SAP-LE 2
65. 1/4" Bolt AN4-15A 4
66. 1/8" Aluminum Pop Rivet - Avex 1691-0410 16
67. Spacer Bushing, 3/8" X 2 31/32" SB-3/8X3 6
68. Spacer Bushing, 3/8" X 1 31/32" SB-3/8X2 6
69. Foot Step Wear Plate W-FSWP 2
70. Foot Step Sub Plate W-FSSP 2
71. 3/32" Aluminum Pop Rivet 40APR1/8 16
72. Wing Rib Channel * KPWI0234 1
73. Upper Root Skin - LH KPWI0235-L 1
73. Upper Root Skin - RH KPWI0235-R 1
74. Upper Root Skin Scupper - Wing KPWI10206 2

*Builder must modify.
**Fabricate, see manual.

7/ 8197



LB/8/L

MD1575

CANOPY

RRARIMES S—9 CHAOS

WING TOP SIDE GAP SEAL
AND ROOT TANG ASSEMBLY

8-100



$-9 CHAQOS - WING TOP SIDE GAP SEAL & ROOT TANG ASSEMBLY

001-9

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 18

2. Trim Loc TRIM-LOC 52 in
3. Gap Seal, .020 X 1 1/2" X 26" W-GAP-S 2

4. Root Tang* W-ROOT-T 2

5. 3/16" Bolt AN3-4A 4

8. 3/16" Shear Nut AN364-1032A 4

*Installed during final post covering and painting.

7/ 8/97



v6/51/8

SIVAS dVD NOJHIIV
SOVHDO 6—S SIS

S LANW

0T1-T00



001-11

$-9 CHAOS - AILERON GAP SEALS

# DESCRIPTION PART NUMBER QUANTITY
1. Gap Seal GAP-2 24 ft
2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 20

7/ 8/97



v6|sz|L

RRARINMNIET S—9 CHAOS
AILERON ASSEMBLY

MD1355

T-¥YT00



S-9 CHAQS - AILERONS

PAGE 001A-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-14A 2
2. 3/16" Bolt AN3-10A 2
3. 3/16" Bolt AN3-5A 2
4. 3/16" Thin Washer AN960-10L 18
5. 3/16" Thick Washer AN960-10 16
6. 3/16" Plastic Washer PW-3 4
7. 3/16" Shear Nut AN364-1032A 14
8. 3/32" Aluminum Pop Rivet 40APR1/8 16
9. Female Rod End NF-3 4
10. 3/16"StopNut * e 0
11. Aileron Teleflex, 10' W-A-TELFX-10 2
12. Retainer Clip (Bend from Brass Wire) ** TEL-CLIP 2
13. Teleflex Retainer Angle W-AIL-TEL-R 1
14 . Unihorn UNI-HORN 2
15. Aileron Horn Attach Angle, LH W-AHAA-L 1
15. Aileron Horn Attach Angle, RH W-AHAA-R 1
16. Aileron Frame W-AF 2
17. 3/16" Bolt AN3-4A 4
18. 3/16" Nut Plate K-1000-3 8
19. Spacer Bushing, 1/4" x 1/2" ** SB-1/4X1/2 2
20. Aileron Clip W-A-CLIP 2
21. 3/16" Bolt AN3-13A 8
22. 3/16" Bolt AN3-15 8
23. 3/16" Castle Nut AN310-3 8
24 . Small Cotter Pin MS24665-134 8
25. Stainless Steel Hinge W-HB 8
26. 3/16" Bolt AN3-7A 4
*On Teleflex.

**Fabricate, see bushing sheet in manual.

9/24/1997



~
T
-
—
S
(o]
~

RRARIN IS
LIFT STRUT

S>S—9 CHAOS
ASSEMBLY

MD451

L-9100



S-9 CHAQS - LIFT STRUT ASSEMBLY

001B-2

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Shear Nut AN364-524A 6
2. 5/16" Thick Washer AN960-516 12
3. AFT Lift Strut Connector, Upper LS-ACU 2
4. 1/4" Bolt (-2 Ad Struts) AN4-13A 4
5. 3/16" Shear Nut AN364-1032A 4
6. 3/16" Thin Washer AN960-10L 8
7. 3/16" Bolt AN3-13A 4
8. 1/4" Bolt AN4-11A 2
9. FWD. Lift Strut Connector, Upper LS-FCU 2
10. 5/16" Bolt ANS5S-13A 4
11. AFT Lift Strut KPWI0065 2
12. Forward Lift Strut KPWI0064 2
13. 1/4" Bolt AN4-15A 4
14. Strut Connector, FWD Aluminum LS-SC-F-ALUM 2
15. Strut Connector, AFT Aluminum (-2 Ad Struts) LS-SC-A-ALUM 2
16. 5/16" Bolt ANS5-15A 2
17. 1/4" Thin Washer (-4 Ad Struts) AN960-416L 20
18. 1/4" Shear Nut (-2 Ad Struts) AN364-428A 10
19. Universal Shim * UNV-SHIM 4
20. Small Lift Strut Chord Template KPLS0004 1
21. Large Lift Strut Chord Template KPLS0003 1

*Builder must fabricate from raw stock.

711/97



900Z/L1/20

/ \

P
O //// /
&,
3 < }
o / ! N -
W w __m g/// \ Co
— / w hu_.'/ \
> ) RO\
k= DA
5 ) ™
— N
50 | /
= 5 A P \T ............ O
E o \ \
M ﬂum ~ N
2 &
0
c
3 3%
) .vm

1NYLSs 4N 14 \

£—8100



$-9 CHAQS - OPTIONAL ADJUSTABLE LIFT STRUTS

PAGE 001B-4

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-13A 4
2. 3/16" Thick Washer AN960-10 8
3. 3/16" Shear Nut AN364-1032A 4
4. Rod End 3/8X24 ROD END 2
5. Adjustor End S-AE-3/4 2
6. Spacer Bushing, 3/8" x .058 x 1/2" * SB-3/8X1/2X058 2
7. Square Spacer KPAC0024 2
8. Universal Hinge ** UNV-SHIM 0
9. 3/8" Plain Nut MS35650-3382 2

*Builder must fabricate from raw stock.
“*Make shim from .020 raw stock.

2/17/2006



06-2¢-9

“AT9W3ISSY NI 0l
39¥713SNd 6-S

03443434 38 11IM 9-S NYHL T-S SNOILVIS

TYYNLINYLS 310N 3Sv3Td

1-200



S-9 CHAQOS - FUSELAGE

002-2

# DESCRIPTION PART NUMBER QUANTITY
1. Vertical Stabilizer * F-VS 0
2. Top Former, 52 3/4" x 1/2" ** F-TF 1
3. Side Former, 58" x 1/2" ** F-SF 6
4. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 46
5. 3/16" Aluminum Pop Rivet - Cherry Q (-8 Low Back) AAPQ-62 8
6. Splice Tube F-SPT 1
7. Former B (-1 Low Back) F-TDF-B(9) 1
8. Canopy Former WS-CF 1
9. Turtie Deck S-3 Cover (-1 Low Back) F-COV-S3 1
10. See#3 e 0
11. Fuselage F-FUS 1
12. 3/16" Thick Washer (-10 Low Back) AN960-10 10
13. Former A (-1 Low Back) F-TDF-A(9) 1
14, 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 4
15. Trim Loc, 2 @ 2" TRIM-LOC 4in
16. 3/16" Nut Plate K-1000-3 18
17. 3/32" Aluminum Pop Rivet 40APR1/8 36
18. Aluminum Angle, 3/4" x 3/4" x 14" x .032 (-2 LB) F-AA-14 2
19. Aluminum Angle, 3/4" x 3/4" x 18" x .032 (-2 LB) F-AA-18 2
20. 1/4" Boit AN4-5A 2
21. 1/4" Plain Nut AN345-416 2

*Preassembled to the fuselage.
**Fabricate, see manual.

1/22/98



LOW BACK

1-v200



$-9 CHAQS - LOW BACK OPTION

002A-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 60
2. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 6
3. Molding Strip LB-STRIP 2
4. Back Window LB-BW 1
5. Former C F-FC 1
6. Former B F-FB 1
7. Former A (8-3) F-S3FA 1
8. Former A Wrap F-S3F-WRAP 1
9. Base Wrap .B-B-WRAP 2
10. Base Wrap "Z" Strip LB-B-WRAP-Z 2
11. TrimLoc, 2@ 2" TRIM-LOC 4in

9/24/97



1102/€0/10

NOLLVTIVLSNDI DAl dvdo NIV
SOVHD 66— SISk

vV AJY
ove LAN

1-€00



S-9 CHAOS - MAIN GEAR LEG INSTALLATION PAGE 003-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Thick Washer AN960-416 8
2. 1/4" Shear Nut AN364-428A 4
3. 1/4" Bolt AN4-17A 4
4, Main Gear Axle Socket LG-A-SOC-9 2
5. Gear Leg LG-GL-9 2

1/3/2011



G6/.2/11

ATANASSY THAHMIIV L

SOVHD 6—S SUWSkRd

1-V€00



S-9 CHAQOS - TAILWHEEL

# DESCRIPTION

PART NUMBER

PAGE 003A-2

QUANTITY

O©CoO~NOOULA WN PP

. 1/4" Bolt

. 1/4" Thick Washer

. 7/8" End Cap

. 3/16" Thin Washer

. 3/16" Shear Nut

. 3/16" Bolt

. "S" Hook

. Return Spring

. 1/4" Bolt

. 1/4" Tensile Nut

. Tailwheel Swivel Stub
. Tail Spring

. Fork

. Steer Horn

. 1/4" Bolt

. 5/8" Washer

. Tailwheel (Rubber with Precision Bearing)
. Large Cotter Pin
. 1/4" Shear Nut

. Chain

. Grease Fitting

AN4-17A
AN960-416
CS-EC
AN960-10L
AN364-1032A
AN3-13A
TW-SHOOK
TW-S-SPR
AN4-16A
AN365-428A
TW-SS
TW-TS(9)
TW-F(10)
TW-SH(10)
AN4-23A
TW-5/8W
TW-TW
MS24665-285
AN364-428A
TW-C
GREASE FITTING

PNONNRPRPARRPRPRPRPRNREPNNRPENRON

10/9/1997



1102/€0/10

* REFER TO MAIN LANDING GEAR
** BRAKE DESIGN MAY VARY

MD3700

RRAIMIESS S5—9 CHAOS
HYDRAULIC BRAKE ASSEMBLY

1-9€00



S-9 CHAQOS - HYDRAULIC BRAKE ASSEMBLY

PAGE 003B-2

# DESCRIPTION PART NUMBER QUANTITY
1. Loc Nut* KSBS0008-1 0
2. Washer * KSBS0008-2 0
3. Wheel - Outside * KSBS0008-3 0
4, Wheel - Inside * KSBS0008-4 0
5. Short Hub Bolt * KSBS0008-5 0
6. Long Hub Bolt * KSBS0008-6 0
7. Bearing Hub * KSBS0008-7 0
8. Brake Disc * KSBS0008-8 0
9. Disc Attach Bolt * KSBS0008-9 0
10. Sleeve * KSBS0008-10 0
11. Loc Nut* KSBS0008-11 0
12. Washer * KSBS0008-12 0
13. Caliper Assembly * KSBS0008-13 0
14 . Axle * KSBS0008-14 0
15. Spindle Bolt * KSBS0008-15 0
16. Washer * KSBS0008-16 0
17. 5/8" Loc Nut 5/8 LOC NUT 2
18. 5" Axle Extender KPMGO0103 2
19. Brake Line*>* e 0 ft
20. 90 Fitting KSBS0001 2
21. 1/4" Bolt AN4-12A 2
22. 1/4" Bolt AN4-4A 2
23. 1/4" Shear Nut AN364-428A 6
24 . Loctite Blue*> e 0
25. 1/4" Large Washer AN970-4 2
26 . Hydraulic Brake Assembly, 5" KSBS0008 1 pr
27 . 1/4" Thin Washer AN960-416L 4
28. 3/16" Bolt AN3-4A 6
29. 3/16" Thin Washer AN960-10L 4
30. 3/32" Aluminum Pop Rivet 40APR1/8 8
31. Wheel Pants LG-W-PANT 2
32. Raw Stock Kit - Wheel Pants KAACO0011 1
33. 3/16" Nut Plate K-1000-3 4
34. Tire, 5" LG-T-9/10 2
35. Inner Tube, 5" LG-TUBE 2

* Supplied with Hydraulic Brake Assembly
** Builder provides
*** Refer to Optional Hydraulic Brake Installation

1/3/2011



1102/€0/10

NOLLVTIVLSNI ddvOodd001d
SOVHD 6—S SUUERJ

TANNVHO 39V1ISNd 43ANN STIVLSNI «

vV 'AJd
¢SLYdNn

L-¥00



S-9 CHAQOS - FLOORBOARD INSTALLATION PAGE 004-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-6A 10
2. 3/32" Aluminum Pop Rivet 40APR1/8 8
3. 3/16" Large Washer AN970-3 10
4. 3/16" Nut Plate K-1000-3 4
5. Floorboard - RH KPFUO0348-R 1
5. Floorboard - LH KPFU0348-L 1

1/3/2011



1102/$0/10

REFERENCE RUDDER INSTALLATION

MD5529

RFEIIES 5—9 CHAOS
HYDRAULIC BRAKE

RUDDER PEDAL INSTALLATION

¢—=v00



S-9 CHAQOS - HYDRAULIC BRAKE RUDDER PEDAL INSTALLATION

PAGE 004-4

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-6A 8
2. 3/16" Thick Washer AN960-10 8
3. 3/16" Large Washer AN970-3 12
4, 3/16" Shear Nut AN364-1032A 8
5. Floorboard - RH ** KPFUO0348-R 0
5. Floorboard - LH ** KPFU0348-L 0
6. Hyd Rudder Pedal Assy-LH KPCS0260-L 1
6. Hyd Rudder Pedal Assy - RH KPCS0260-R 1
7. Footbar - Rudder Pedals KPRDO0060 2
8. 3/16" Countersunk Screw AN509-1032R14 4
9. Loctite* e 0
10. Rudder Return Bungee *** FB-RRB 0
11. Spacer Bushing, 1/4" x .028" x 1/4" *** SB-1/4X1/4 0
12. 3/16" Bolt AN3-13A 2
13. 3/16" Thick Washer AN960-10 16
14 . Wear Plate KPFU0019 2
15. #4 Small Pan Head Screw 4X1/4 PHS 8
16. #10 SS Washer BSHWO0022 2
* Builder provides
*%* 1
Refer to Floorboard Installation 1/3/2011

*** Refer to Rudder Installation



110Z/£0/10

FUSELAGE DIAGONAL 2 !

~

MOUNT IN LOWER LEFT I>ZD\
CORNER OF INSTRUMENT PANEL

REFER TO HYDRAULIC RUDDER
PEDAL _zw._.>_._|>._._oz/

MD5528

RARIMES S—9 CHAOS
HYDRAULIC BRAKE INSTALLATION

S—700



S-9 CHAQOS - HYDRAULIC BRAKE INSTALLATION

PAGE 004-6

# DESCRIPTION PART NUMBER QUANTITY
1. Vented 1/8" Cap Plug**>* e 0
2. Hydraulic Brake Reservoir KSBS0034 1
3. 90 Fitting KSBS0001 7
4. Thread Sealant* e 0
5. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4
6. Park Brake Backing Plate KPBS0008 1
7. 3/16" Bolt AN3-12A 2
8. 3/16" Thin Washer AN960-10L 12
9. 3/16" Shear Nut AN364-1032A 5
10. Straight Fitting KSBS0002 2
11. Wire Swivel/Screw Stop 2361 1
12. 1/4" Thick Washer AN960-416 2
13. Cable Housing Swivel Stop KPBS0009 1
14 . Cable Housing Swivel Stop Bracket KPBS0010 1
15. Small Cotter Pin MS24665-134 5
16. Parking Brake KSBS0007 1
17 . Control Cable 4-336 1
18. 3/16" Bolt AN3-5 4
19. 3/16" Thick Washer AN960-10 14
20. 3/16" Castle Nut AN310-3 4
21. U-Bracket KPAC0017 2
22. 5/16" Thin Washer AN960-516L 4
23. 5/16" Shear Nut AN364-524A 2
24 . Master Cylinder - Brake KSBS0031 2
25. 3/16" Bolt AN3-10A 2
26. #6 Small Pan Head Screw 6RX1/2 PHS 2
27 . Rubber Grommet MS35489-6 3
28. Tee Fitting KSBS0003 1
29. Teflon Tape* e 0
30. Hydraulic Brake Line KSBS0004 16 ft
31. Small Anti-Chafe Loom KPACO0113 1ft
32. 1/2" Non Cushioned Clamp AN742-D8 1
33. Conduit Clamp S1-CC 1
34. 3/32" Aluminum Pop Rivet 40APR1/8 4
35. Zip Ties ZIP TIES 6
36. 3/16" Bolt AN3-3A 1
37. Jam Nut*> e 0
38. Safety wire* e 0
39. MATCO Washers**** . 0
* Builder provides
- . . .
Supplied with Brake Cylinder 1/3/2011

*** Supplied with Reservoir **** Supplied with Parking Brake



PEDAL — -

S-9 RUDDER

1-v¥00



$-9 CHAOS - RUDDER

004A-2

# DESCRIPTION PART NUMBER QUANTITY
1. Rudder Frame R-RF 1
2. 1/4" Clevis Pin MS20392-3C65 2
3. Small Cotter Pin MS24665-134 2
4, 3/16" Plastic Washer PW-3 2
5. 3/16" Thin Washer AN960-10L 6
6. Spacer Bushing, 1/4" x 1/4"** SB-1/4X1/4 8
7. 3/16" Large Wood Washer ANS70-3 6
8. 3/16" Shear Nut AN364-1032A 6
9. 3/16" Tensile Nut AN365-1032A 2
10. 3/16" Bolt AN3-12A 2
11. 3/16" Bolt AN3-6A 4
12. 3/16" Bolt AN3-11A 2
13. Rudder Cable S9-R-CAB 2
14. Cable Guide HA-144 4
15. Guide Keeper ** R-GK 2
16. Rudder Return Bungee FB-RRB 2

**Fabricate, see bushing sheet in manual.

2/16/98



L6/12/L

e

SOVHD 6—-S SUERY

TANVd LNAWNYLSNI % TIVMHAIA

1-G00



S-9 CHAQOS FIREWALL & INSTRUMENT PANEL

005-2

# DESCRIPTION PART NUMBER QUANTITY

1. FWD Section Top Wrap FW-TW(9) 1

2. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 2

3. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 68

4. 3/16" Aluminum Pop Rivet-Cherry Q (-2 Elct Strt) * AAPQ-64 2

5. Firewall Pulley (-1 Elect Start) * 108 1

6. Instrument Panel IP-IP 1

7. Firewall FW-FW(9) 1

8. Foam Strip, 1/4" X 3/8" FW-FS 36in

9. Pitot* IP-ASI-P 1
10. 1/4" Plastic Washer PW-4 2
11. Zip Ties ZIP TIES 2
12. Connector** IP-ASIC 1
13. Firewall Soundproofing, 27" X 27" FW-SP 1
14. ASl Line FS-FL 121
15. Rubber Grommet MS35489-17 3
16. 80 Withdrawal Fitting 8342 1
17. Reinforcing Plate (-1 Elect Start) * S1-FPP 1

*Delete with electric starter option.
**Fabricate, see manual.

1/21/97



86/61/460

—S SSUE

LUVLS OI4LOMTA L1OHLIM
SOVHO 6

TVOIHLOA' I ANV SINANHLSNI £06

(YELLOW} TO YELLOW
WIRE ON ENGINE

(YELLOW) TO YELLOW &
BLACK WIRE ON ENGINE

3INION3 €08
404 ONILL3S
HOLIMS diQ

-

o—9° © nPUT O 2 —¢o
H—o d o—&
N QOouTPUT O N
Ql— . —|8

\ / /ﬁmms (+) POWER OUT
N

U (BLACK} (-) GROUND

3NION3 NO
AYIM AVHD OL

304N0OSY3IMOd
10A 21 QL

vL3Q HOvL

ANNO¥D OL

ALTIMETER

MOUNTS TQO UNOERSIDE
OF MANIFCLD

SPARK PLUG
N ( w AR SPEED
e o INDICATCR
L] R N
e i e _____
TI19 mE S | L
2|2 ElE12|3
" 212 | |™ IGNITION
. < | =< \ EN3
W m|m
® 58 = AN
o] Q|0 —
= x| = [1s]
S (S
m |@
%S
[eNIe]
\ x|x )
(%]
S
F<
o
n.ln —r WX
(Ve
[Te]
o)
N\ \
w o
—_ H»

L-vS00



005A-2

$-9 CHAOS - 503 INSTRUMENTS & ELECTRICAL - WITHOUT ELECTRIC START
NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPWO0022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 1
2. Vertical Speed Indicator (Meters per Second) * KSAV0009 1
3. Altimeter * KSAV0001 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4. Air Speed Indicator, 0-150 * KSAV0005 1
5. Ignition Switch MS35058-22 2
6. Exhaust Gas Temperature Gauge * KSPWO0008 1
7. Cylinder Head Temperature Gauge KSPW0010 1
7. Dual Cylinder Head Temperature Gauge * KSPWO0012 1
8. RPM Gauge KSPWO0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 7
10. 3/16" Shear Nut AN364-1032A 2
11. Line Clamp, 3/8" FS-LCL 3/8 7
12. Straight Withdrawal Fitting 8330 2
13. Line Tee 8338 1
14. 14 Gauge Black Wire 14 GAWIRE/BLACK 20 ft
15. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 6
16. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4
17. EGT End Plug ** KSPWO0008-1 0
18. Female Terminal *** KSPW0010-1 0
19. 14 Gauge Red Wire 14 GA WIRE/RED 14 ft
20. Terminal Y Connector, Brass IP-YC 1
21. CHT Wire, Red *** KSPWO0010-2 0
22. 14 Gauge Splice, Butt Connector iP-7132 2
23. 25 AMP Fuse KSES0020-25 1
24. 14 Gauge White Wire 14 GA WIRE/WHITE 6 ft
25. Regulator/Rectifier KSES0005 1
26. 14 Gauge, In Line Fuse Holder KSES0019 1
27. CHT Wire, Black *** KSPWO0010-4 0
28. Pan Head Phillips Bolt (10-32) KSHWO0006 2
29. EGT Wires ** KSPWO0008-2 0
30. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 25 ft
31. 14 Gauge Male Spade Terminal, Blue IP-7126 7
32. EGT Probe ** KSPWO0008-3 0
33. Shrink Wrap KSAC0009 1ft
34. CHT Probe *** KSPW0010-3 0
35. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
36. 3/16" Large Washer AN970-3 2
37. Female Bullet Terminal 02-09-1103 4

*Optional gauge.
**Supplied with EGT.
**Supplied with CHT.

6/ 8/01



LHVILS OIHdLOHTH TVNOILdO HLIM
TVOIHLOATA ANV SINANNHLSNI £06
SOVHD 6—S SUELY

86/61/50

v vvZH
e
E-4
LELEAN g lf\o@’o 52
z H —— %
w @ 2 3 me
. %3 5 Ml =
( - = —eL_19 23
NMONB s Tz L M
£ ~ £ emeo ® o Zi
A¥) g g Z 11 1% '§
o T £S
iy / \ e £ A3
2 \ 2 o
\ z3
s %OVI8/M0T1 g 25
A =1 gg
[ MOTI3A . §3 30NNOSYIMOL Fe
- MOV18/MOTI3A 3948V 6¢ %g 170A ZL OL
- —
®OVIE/MOTI3A 3DYV] ¥ .
517 . J €S ANAOYS 01 ANION3 NO
T ] 8 IYM AVHD OL
2 e R
3 e H AN Lp'OP X
— i AN AN Do gf{
= R 9 \ vz s2-] ge ™
= ~ S — m
_ N ol INION3 €05
T = o / ‘ = HOLIMS ™ dia
4% | 2
o
£z - Sz z vi3d HIVL
g1 _] AN 5
L +H 2
’ o 24 2}
g —"| = - 7 ~ L
L Y § Q
of z
LF' =
vZ 4 N\
ez SC — i SN \\ .
21T .. "|||°°_ o £l R
‘ - 62 NS / g %
= =
= > §
¢ o5
i ~ w0
m
O
=
o
=z

Ndd

(130 0L ¥343Y)

NOILINDI

HOLY3IIANI
J33dS v

H3LINILTY

L]

ISA

Y313IN HNOH

NMOO 3A004O HLM Q3INIHO 38 LSNA SIHDLIMS NOILINOI

HJLMS NOILINII Ol INIONIJIONI
38 LSNW ONNOYD H¥IL3INW H¥NOH

<
<
[Te]
S
S



$-9 CHAOS - 503 INSTRUMENTS & ELECTRICAL - WITH OPTIONAL ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

005A-2A

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPW0022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 1
2. Vertical Speed Indicator (Meters per Second) * KSAV0009 1
3. Altimeter * KSAV0001 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4. Air Speed Indicator, 0-150 * KSAV0005 1
5. Ignition Switch MS35058-23 2
6. Exhaust Gas Temperature Gauge * KSPW0008 1
7. Cylinder Head Temperature Gauge KSPWO0010 1
7. Dual Cylinder Head Temperature Gauge * KSPWO0012 1
8. RPM Gauge KSPWO0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 5
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12. Straight Withdrawal Fitting 8330 2
13. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 25 ft
14. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 7
15. 14 Gauge Black Wire 14 GA WIRE/BLACK 20 ft
16. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 6
17. EGT End Plug ** KSPWO0008-1 0
18. Female Terminal *** KSPWO0010-1 0
19. CHT Wire, Black *** KSPW0010-4 0
20. CHT Wire, Red *** KSPWO0010-2 0
21. 14 Gauge Red Wire 14 GA WIRE/RED 18 ft
22. Key Start Switch 25-6 1
23. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
24. 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
25. 4 Gauge Battery Cable, Black Wire 4 GA WIRE/BLACK 20 ft
26. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 2
27. 14 Gauge, In Line Fuse Holder KSES0019 1
28. 25 AMP Fuse KSES0020-25 1
29. 14 Gauge Splice, Butt Connector IP-7132 2
30. Battery **** PS12150-NB 0
31. Regulator/Rectifier KSES0005 1
32. 14 Gauge White Wire 14 GA WIRE/WHITE 7 ft
33. 14 Gauge Eye Terminal, Blue 5/16" 5/16 | TERM 1
34. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
35. 14 Gauge Male Spade Terminal, Blue IP-7126 6
36. Electric Starter Kit (503) MESK-1-503 1
37. CHT Probe *** KSPWO0010-3 0
38. EGT Wires ** KSPWO0008-2 0
39. EGT Probe ** KSPWO0008-3 0
40. Femaile Bullet Terminal 02-09-1103 4

*Optional gauge. **Supplied with EGT.
*+*Referenced from battery box installation.

“**Supplied with CHT.

6/ 8/01



005A-2B

S$-9 CHAOS - 503 INSTRUMENTS & ELECTRICAL - WITH OPTIONAL ELECTRIC START-continued
NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
41, Shrink Wrap KSAC0009 1ft
42, 3/16" Shear Nut AN364-1032A 2
43, Pan Head Phillips Bolt (10-32) KSHWO0006 2
44, 3/16" Large Washer AN970-3 2
45, Line Tee 8338 1
*Optional gauge. **Supplied with EGT. ***Supplied with CHT.

***Referenced from battery box installation.

7/26/00



86/G1/50

{YELLOW) TO YELLOW
WIRE ON ENGINE

(YELLOW) TO YELLOW &
\ BLACK WIRE ON ENGINE

Fs

¥04 ONILLIS
HJLIMS diQ

-
x
N
m
z
e
z
m

FOR MOUNTING REFER TO WING SECTION
v —
i 2

ANION2 NO
JYM AVHD OL

S _—
o—® O WPUT © *—5 7 ___ 4
Wl o o |.7 HBVH o
e ]
C..|- 00::..50 o O /
© \ &= ~ =
N
(RED) {+) POWER 2 < Q
QUT TG ENGINE €5
a5 © =
c. (BLACK) (-) GROUND o >
m m =
S
c
z n
Q o
MOUNTS TO UNDERSIOE MOUNTS UNDER WHITE 7
OF MANIFOLO SPARK PLUG BLACK

ﬁ

\

\

) 4y
N

14 ~

LAVLS OIdLOdTd LNOHLIM
TVOIMLOATA ANV SINAWNHLSNI 86

AR SPEED
g INDICATOR
— N 2 ____
i @ 1o <1< s e
|z m |Mm W
_ 2|z =588 _oz:_0z
m|m
© = Z % < |«
[+1] m |m
¢ RS
@) 2 2|2
S
T 23
5 (%
0o
V XX )
w
(&)
s
o |
— :

ivi3d Ol ¥34

!
€€
¥
‘zv/
v ="
a( B
A s

vOZEAN

—
8z~
g~

€-v&00



$-9 CHAOS - 582 INSTRUMENTS & ELECTRICAL - WITHOUT ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

005A-4

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPWO0022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 1
2. Vertical Speed Indicator (Meters per Second) * KSAV0009 1
3. Altimeter * KSAV0001 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4. Air Speed Indicator, 0-150 * KSAV0005 1
5. lgnition Switch MS35058-22 2
6. Exhaust Gas Temperature Gauge * KSPWO0008 1
7. Cylinder Head Temperature Gauge * KSPWO0010 1
7. Dual Cylinder Head Temperature Gauge * KSPW0012 1
8. RPM Gauge KSPW0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 7
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12. Straight Withdrawal Fitting 8330 2
13. Line Tee 8338 1
14. 14 Gauge Black Wire 14 GA WIRE/BLACK 20 ft
15. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4
16. Female Bullet Terminal 02-09-1103 4
17. EGT End Plug ** KSPW0008-1 0
18. Female Terminal *** KSPW0010-1 0
19. 14 Gauge Red Wire 14 GA WIRE/RED 18 ft
20. Terminal Y Connector, Brass IP-YC 1
21. CHT Wire, Red *** KSPW0010-2 0
22. 14 Gauge Splice, Butt Connector IP-7132 2
23. 25 AMP Fuse KSES0020-25 1
24, 14 Gauge White Wire 14 GA WIRE/MWHITE 6 ft
25. Regulator/Rectifier KSES0005 1
26. 14 Gauge, In Line Fuse Holder KSES0019 1
27. CHT Wire, Black *** KSPW0010-4 0
28. Coolant Temperature Probe ***** KSPWO0014-1 0
29. EGT Wires ** KSPWO0008-2 0
30. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 25 ft
31. 14 Gauge Male Spade Terminal, Blue IP-7126 7
32. EGT Probe ** KSPWO0008-3 0
33. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
34. CHT Probe *** KSPWO0010-3 0
35. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
36. Coolant Pressure Gauge KSPWO0021 1
37. Coolant Temperature Gauge KSPW0014 1
38. 1/8" Black Coolant Pressure Line **** KSFS0001 0ft
39. Pan Head Phillips Bolt (10-32) KSHWO0006 2
40. 3/16" Shear Nut AN364-1032A 2
41. 3/16" Large Washer AN970-3 2
42. Shrink Wrap KSAC0009 11ft
43. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 4
*Optional gauge. **Supplied with EGT. ***Supplied with CHT.
***Referenced from cooling system. ****Supplied with coolant temperature gauge.

6/ 8/01



L¥VLS OIMLOATd TVNOILAO HLIM BO/SLI%0

rozon TVOIHLOATd ANV SINHWNNYLSNI S86
SOVHD 6—S SWWER

gv 9% le
P
- O
g lC\\\ w7
% /'g © L'__.— %3
W @ c 3 me
\4 g3 g % § 2%
™m ™ c e} -
z 1 =
v NMOXE £5 T ez & &S
= 5z ~ Ag emo o oz g'g_
" AVED g8 g3~ | | | g8
om S X 9veariv %5 =
7 —® 2éy €2
v ) Lg \ 2- ER-: A3
Y o
gc% \ uf
YOVIE/MOM3A g 2
F3
MomaA Ve 304N0SYIMOd A
HOVI8/MOTIIA 398V N 38 110A Z4 OL
Z
Yovia/MOTI3A 308V 6¢ *3
NN
517 L D 2c NN O INION3 NO
&g JYIM AVHD OL
- [ 2
9¢
R\ vZ§ Go'vh \(M
8 S N &I
83

<
(]
[Te]
o~
a3y
3ng

ANION3 286
404 ONILLIS
HOLIMS dIT

VL3Q HOVL

S

\

n<
N
\\
2z
\ NOILDIS ONIM OL

INNOW 3INIONI Of GNI’\OHO"'”

HI43N ONUNNOW 04

/
/
/
\

HJLIMS NOILINDI OL LN3ON3d3gNI
38 1SAN ONNOYO HILIN HNOH

\w (Wi3g 0L ¥3s3w) /

(o] o o =z > I
(004 Ndd z 2 2 55 2 é 8
= = D 4 &

=} =] ] m
=z 7/ om m z
Gl /:__ 23 2 2
i = bl

NMOQ 3A00YO HLM J3IN3IIHO 38 1SNW SIHOLIMS NOILINOI

vE-vS§00



$-9 CHAOQOS - 582 INSTRUMENTS & ELECTRICAL - WITH OPTIONAL ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

005A-4A

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPWO0022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 1
2. Vertical Speed Indicator (Meters per Second) * KSAV0009 1
3. Altimeter * KSAV0001 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4. Air Speed Indicator, 0-150 * KSAV0005 1
5. Ignition Switch MS835058-23 2
6. Exhaust Gas Temperature Gauge * KSPWO0008 1
7. Cylinder Head Temperature Gauge * KSPWO0010 1
7. Dual Cylinder Head Temperature Gauge * KSPWO0012 1
8. RPM Gauge KSPW0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 5
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12. Straight Withdrawal Fitting 8330 2
13. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 25 ft
14, 14 Gauge Eye Terminal, Blue 3/16" IP-7102 7
15. 14 Gauge Black Wire 14 GA WIRE/BLACK 20 ft
16. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 6
17. EGT End Plug ** KSPWO0008-1 0
18. Female Terminal *** KSPW0010-1 0
19. CHT Wire, Black *** KSPW0010-4 0
20. CHT Wire, Red *** KSPW0010-2 0
21. 14 Gauge Red Wire 14 GA WIRE/RED 18 ft
22. Key Start Switch 25-6 1
23. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
24. 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
25. 4 Gauge Battery Cable, Black Wire 4 GA WIRE/BLACK 20 ft
26. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 2
27. 14 Gauge, In Line Fuse Holder KSES0019 1
28. 25 AMP Fuse KSES0020-25 1
29. 14 Gauge Splice, Butt Connector IP-7132 2
30. Battery **** PS12150-NB 0
31. Regulator/Rectifier KSES0005 1
32. 14 Gauge White Wire 14 GA WIRE/WHITE 7 ft
33. 14 Gauge Eye Terminal, Blue 5/16" 5/16 | TERM 1
34. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
35. 14 Gauge Male Spade Terminal, Blue IP-7126 6
36. Elecrtic Starter Kit - 582 MESK-3-582 1
37. CHT Probe *** KSPWO0010-3 0
38. EGT Wires ** KSPW0008-2 0

*Optional gauge. **Supplied with EGT. ***Supplied with CHT.
**Referenced from battery box installation. *****Referenced from 582 cooling system.
w+*Supplied with coolant temperature gauge.

6/ 8/01



005A-4B

S-9 CHAOS - 582 INSTRUMENTS & ELECTRICAL - WITH OPTIONAL ELECTRIC START-continued

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
39, EGT Probe ** KSPWO0008-3 0
40. Coolant Pressure Gauge KSPW0021 1
41. Coolant Temperature Gauge KSPWO0014 1
42, Coolant Pressure Line ***** 1/8 FUEL LINE 0ft
43. Coolant Temperature Probe ****** KSPW0014-1 0
44, Female Bullet Terminal 02-09-1103 4
45, Shrink Wrap KSACO0009 1 ft
46. Pan Head Phillips Bolt (10-32) KSHWO0006 2
47. 3/16" Shear Nut AN364-1032A 2
48. 3/16" Large Washer AN970-3 2

*Optional gauge. **Supplied with EGT.
**Referenced from battery box installation.
= *Supplied with coolant temperature gauge.

***Supplied with CHT.
**Referenced from 582 cooling system.

7/26/00



NOLLVTIVLSNI X0Hd AddLIVH €06

SOVHD 6-—5 SUILERY

CB LON

\\\\\\\\\\~E NOILYLS

HANIVLIIY x314313L vNd

v6|oc|o

S§-YS00



S-9 CHAQOS - 503/582 BATTERY BOX INSTALLATION

WITH OPTIONAL ELECTRIC START

005A-6

# DESCRIPTION PART NUMBER QUANTITY
1. Battery Box Side Plate BAT-BOX-1 1
1. Battery Box Mount Plate BAT-BOX-2 1
1. Battery Box Support Angle BAT-BOX-3 2
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 12
2. Starter Cover S-SC 1
3. Starter Cover Angle S-SCA 4
4. 3/32" Aluminum Pop Rivet 40APR1/8 24
5. 3/16" Shear Nut AN364-1032A 4
6. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 12
7. 3/16" Bolt AN3-4A 2
8. 3/16" Thin Washer AN960-10L 4
9. 3/16" Bolt AN3-10A 2
10. 1/2" Cushioned Tube Clamp MS21919-DG8 2
11. Spacer Bushing, 1" x 1" x 1/2" * KPES0002 1
12. Battery Bar BAT-BAR-503/582 1
13. Small Cotter Pin MS24665-134 2

NOTE: Battery location depends on C.G. specifications you require.
Battery could be mounted on the firewall or behind the seat at S-3.
*Builder must fabricate from raw stock. Cut two pieces 1/2" long.

9/24/97



S-% CONTROL STICK

1-9G0



006-2

$-9 CHAOS - CONTROL STICK

# DESCRIPTION PART NUMBER QUANTITY
1. 7/8"End Cap CS-EC 1
2. Control Stick Grip CS-G 1
3. Control Stick CS-CS 1
4. 3/16" Bolt AN3-5 2
5. 1/4" Eyebolt AN43B-10A 1
6. Small Cotter Pin MS24665-134 3
7. Large Cotter Pin MS24665-285 2
8. 3/16" Bolt AN3-4A 4
9. 3/16" Thick Washer AN960-10 10
10. 3/16" Shear Nut AN364-1032A 7
11. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 3
12. Control Connect Tube CS-CCT 1
13. 1/4" Thin Washer AN960-416L 3
14. 1/4" Shear Nut AN364-428A 1
15. 1/4" Eyebolt AN43B-13A 1
16. 5/16" Bolt AN5-23A 1
17. Torque Tube CS-TT 1
18. 1" End Cap 1 CAP 1
19. Glide CS-GL 2
20. 3/16" Castle Nut AN310-3 2
21. 5/8" Push Pull Tube CS-5/8PPT 1
22. 316" Bolt AN3-15A 2
23. 3/16" Bolt AN3-14A 1
24. Horizontal Stabilizer Attach Bracket S§2-SAB 2
25. 1/4" Tensile Nut AN365-428A 1
26. 1/4" Plastic Washer PW-4 2
27. 1/4" Bolt AN4-7 1
28. 1/2" Linkage Tube CS-LT 1
29. 3/16" Thin Washer AN960-10L 8
30. Spacer Bushing, 3/8" x 1" ** SB-3/8X1 2
31. 1/4" Thick Washer AN960-416 3
32. Stop Ring CS-SR 2
33. Pillow Block CS-PB 2
34. 1/4" Castle Nut AN310-4 1
35. 1 1/4" Push Pull Tube CS-1 1/4-PPTS9 1
36. Elevator Yoke TG-EY 1
37. 5/16" Thick Washer AN960-516 2
38. 5/16" Shear Nut AN364-524A 1

**Fabricate, see bushing sheet in manual.

12/ 4/97



[6-9-¢1

S5-9 CHAOS SEAT

1-£00



S-9 CHAOQOS - SEAT

PAGE 007-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-5A 2
2. 3/16" Thick Washer AN960-10 6
3. 3/16" Shear Nut AN364-1032A 6
4. Seat Sling ST-SLING(9) 1
5. Seat Top ST-TOP 1
6. Seat Side Tube, LH ST-SS-LH 1
7. Seat Hang Cable ST-HANG-CAB 2
8. 1/4" Bolt AN4-16A 4
9. Seat Side, RH ST-SS-RH 1
10. ShoulderBelt* e 2
11. Shoulder Belt Adjustor* e 2
12. Lap Belt, Clip Side* e 1
13. BeltBuckle* e 1
14 . Lap Belt, Adjust Side* e 1
15. Rope Kit ST-ROPE-14 14 ft
16. 1/4" Shear Nut AN364-428A 4
17. 3/16" Bolt AN3-13A 4
18. 3/16" Insert Nut I-NUT 4
19. Seat Spreader Tube ST-SPT 2
20. 1" Compression Tube Fitting TC-1 4
21. 1/4" Thick Washer AN960-416 12
22. 1/4" Bolt AN4-5A 4
23. 3/16" Bolt AN3-14A 2
24 . 3/16" Shear Acorn Nut 22NKMO02 1
25. S-9 Seat Belt Kit KAST0029 1

* Included in Seat Belt Kit

5/24/2016



v6/S1/6

11V

d10dH
SOVHD 6—5 SUWiLaled

AN TdINHSSY

LLVLAN

T-800



S-9 CHAOS - TAIL

008-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-10A
2. Top Forward Cable TG-TFC(9)
3. 3/16" Thin Washer ANG60-10L 2
4. Hummertang T12-HT6
5. 3/16" Tensile Nut AN365-1032A 1
6. Top AFT Cable TG-TAC(9)
7. 3/16" Bolt AN3-13A
8. Horizontal Stabilizer, RH TG-H-STAB-RH
8. Horizontal Stabilizer, LH TG-H-STAB-LH
9. Lower Forward Cable TG-LFC-IA
10. Loc Ring RL 27 1/4

11. Small Cotter Pin
12. Elevator Horn
13. 1/4" Castle Nut
14. 1/4" Thin Washer
15. 1/4" Bolt

16. 1 1/2" X 1/4” Pin (Steel Tube) **

17. Elevator, RH
17. Elevator, LH

18. 2 3/8" X 1/4" Steel Rod Pin **

19. 3/16" Nut Plate

20. 3/32" Aluminum Pop Rivet

21. Wire Swivel/Screw Stop
22 Cable Ferrule Cap

23. Trim Tab

24. Trim Cable ***

25. Trim Cable Housing ***
26. 3" X 1/4" Steel Rod Pin **
27. Lower AFT Cable

28. Spacer Bushing, 1/4" X 1/2" **

29. 3/16" Bolt

30. 3/16" Bolt

31. 1/4" Plain Nut

32. Male Rod End, 1/4" X 1/4"
33. 1/4" Plastic Washer

**Fabricate, see bushing sheet.

***For cable lengths, please see trim system.

MS24665-134
TG-EH

AN310-4
ANG60-416L
AN4-7

TG-1 1/2X1/4 PIN
TG-EL-RH
TG-EL-LH

TG-2 3/8X1/4 PIN
K-1000-3
40APR1/8

2361
ENDCAP-12000
TG-TRIM-TAB
TRIM-CAB(9)
KSACO0008
TG-3X1/4 PIN
TG-LAC-1A
SB-1/4X1/2
AN3-11A
AN3-4A
AN345-416
NM-4

PW-4

NNNAWCOENDPODO_ANNOERPR2AANNNNNONN_SARCWONONON A

9/24/97



-11-¢l

STOP POST ON RH ELEVATOR

HOUSING/CABLE GUIDE _ -~ TRIM TAB
$-9 CHAOS WELDED TO mrm<>aox/// , \\\

ELEVATOR TRIM SYSTEM

TUBE WELDED TO
" TAILCONE FOR
ROUTING BOTH CABLES

STOP ON LH SIDE OF FUSELAGE
NEAR TAIL

3 GUIDE SLIDES INTO TUBE
\\ WELDED TO LH REAR CABAINE

TRIM WHEEL BOLTS TO THE TAB
WELDED TO THE 1/2" X 1/2" SQUARE
TUBE (WINDOW BOTTOM)

CABLE
WRAPS ARGUND 4 TIMES

£-800



S-9 CHAOS - ELEVATOR TRIM SYSTEM

008-4

# DESCRIPTION PART NUMBER QUANTITY
1. Trim Cable Housing KSAC0008 120 in
2. Trim Cable Wheel Type TG-CAB-WT-300 300in
3. Cable Guide* TG-GUIDE 2in
4. 1/4" Large Wood Washer AN970-4 1

5. Trim Wheel PT-WHEEL 1

6. 1/4" Thin Washer ANY60-416L 1

7. 1/4" Bolt AN4-14A 1

*Cut 4" piece in half.

10/ 9/97



LB/LL/IL

ROUTE VENT LINE OUT THRU
BOTTOM JUST FWD OF
THE TAIL SPRING.

USE _HOSE CLAMPS TO
MOUNT_ FUEL VALVES TO
GEAR TRUSS DIAGONALS

MOUNT TO FLOORBOARD

RARIWVIE3 S—9 CHAOS
INVERTED FUEL SYSTEM

REFERENGE HEADER \

]

]
TANK DETAIL FOR @
CONNECTIONS AND | T\
MOUNTING !

5 ——
&
FOR MOUNTING _nCm_.\

PUMP, 582 ONLY

MD2786

L-600



S-9 CHAQOS - INVERTED FUEL SYSTEM

PAGE 009-2

# DESCRIPTION PART NUMBER QUANTITY
1. Fuel Line Casing IP-WCASE 16 in
2. 1 1/4" Cushioned Tube Clamp MS21919-DG20 2
3. Fuel Line Clamp, 5/16" I.D. FS-LCL 5/16 13
4. #8 Pan Head Screw 8X1/2 PHS 2
5. 3/16" Bolt AN3-6A 2
6. 5/8" Cushioned Tube Clamp MS21919-DG10 2
7. Zip Ties ZIP TIES 10
8. 90 Withdrawal Fitting 8342 2
9. 3/16" Shear Nut AN364-1032A 2
10. 1/4" ASI Fuel Line, Blue FS-FL 30 ft
11. Rubber Grommet MS35489-17 2
12. Thread Sealant * KSAC0014 0
13. Primer Bulb FS-PB 1
14 . Fuel Filter ** FS-FIL 0
15. Fuel Shut Off Valve FS-S-OFF 1
16. Hose Clamp, 1 1/4" 5-5212 4
17 . Straight 1/4" Barb Fitting KSHW0048 3
18. Electric Fuel Pump*>* e 0
19. LineClamp*>* e 0
*Thread Sealant (builder provides) is recommended but Loctite Blue can be used.
Builder provides. 1/1/2013

***Builder provides (clamp size depends on size of fuel pump).



L6/LL/L

~

MOUNT TO STATION 2~_ >~
VERTICAL BARS

Aw,@\\\ 6
8/
\\\\ //// - —1
AHH \ A A. ///// %\/ A m / e
~~ 9 . -
A ) Q/d//b\ 13 ///l . /

107 % N -
b, 9 S
a\\dv, @ .
10 13
157 s
a\\ﬁ@
18 -5
-~ &

N

:\ gomumm
E@E@mlwomb@m J
HEADER TANK SYSTEM

£-600



009-4

S-9 CHAOS - HEADER TANK SYSTEM

# DESCRIPTION PART NUMBER QUANTITY
1. 10" Hose Clamp KSHWO0047 1
2. Header Tank KPPW0021 1
3. Tank Withdrawal Fitting KPFS0017 3
4. O-Ring KSFS0009 4
5. Rubber Washer KSFS0010 4
6. 1/2" Thick Washer AN960-816 4
7. Nut-Flared Tube Bulkhead ANS24-5D 4
8. Loctite Blue LOC-TITE 0
9, Thread Sealant ** KSAC0014 0
10. Straight Withdrawal Fitting 8330 3
11. Line Clamp, 3/8" FS-LCL 3/8 3
12. 1/4" Fuel Line FS-FL 11t
13. Safety Wire * SAFETY WIRE 0
14. Header Tank Withdrawal Fitting KPFS0018 1
15. Klunker FS-FLOP 1
16. 90 Withdrawal Fitting 8342 1
17. Sump Drain Valve 8336 1
18. 3/16" Bolt AN3-4A 4
19. 1/2" Cushioned Tube Clamp MS21919-DG8 4
20. Upper Header Tank Mount KPFU0190 1
21. 3/16" Shear Nut AN364-1032A 4
22. Lower Header Tank Mount KPFU0191 1
23. Fuel Cap KSFS0007 1

*Double wrapped for security purposes.

**Thread Sealant (builder provides) is recommended but Loctite Blue can be used.

7/ 9/97



$-9 CHAOS - 503 ENGINE

0010-2

# DESCRIPTION PART NUMBER QUANTITY
1. Throttle Cable Housing - 72" ***** EG-T-CAB-H 0
2. Throttle Cable, 105" ***** EG-T-CAB 0
3. 1/8" Primer Line ™~ PRIMER LINE 1ft
4. Single Primer Pump Kit *** SINGLE PRIMER 1
4, Dual Primer Pump Kit *** DUAL PRIMER 1
5. Main Line Tee *** EG-ML-T 1
6. Primer Nipple *** EG-PRIME-NIP 1
7. Air Filter, K & N, 5035C EG-AF 1
7. Air Filter, K & N, 503DC EG-AF 2
8. Air Fitter Clamp, 5038C **~ 0
8. AirFilter Clamp, 503DC **** 0
9. Bing Carburetor* 0
10. Carp Clatp* 0
11. CarbBoot* 0
12. Engine Stud NUt* 0
13. Engine Loc Washer * — 0
14. Propeller EG-PROP 1
15. Prop Plate~ 0
16. 3/16" Bolt AN3-10A 2
17. 1/4" Bolt AN4-27A 6
18. Rotax 503 Engine EG-EG-503 1
19. Exhaust Gasket* 0
20. Exhaust Manifold, 503 KSEX0008 1
21. 10MM Loc Washer> 0
22. 10MM Shoulder Serew* e 0
23. Muffler Spring, 503 EG-MUFF-SPRINGS 6
24. Muffler, 503 EG-MUFF 1
25. 3/16" Tensile Nut AN365-1032A 2
26. 1/2" Tube ** EG-1/2T 2
27. 3/16" Thick Washer AN960-10 2
28. 3/16" Large Wood Washer ANS70-3 4
29. 3/16" Bolt AN3-16A 2
30. Rubber Strap, 2" x 7" x 3/8" EG-RS-582 2
31. 3/16" Shear Acorn Nut 22NKMO02 2
32. Gear Box Breather Line 1/8 FUEL LINE 36 in
33. Muffler Elbow EG-MUFF-ELBOW-503/582 1

*Supplied with engine.

***Supplied with Primer Kit.

**Fabricate, see bushing sheet in manual.

****Supplied with Air Filter. w***Referenced.

9/ 9/98



0010-2A

S-9 CHAQS - OPTIONAL AEROBATIC PACKAGE FOR THE 503 ENGINE
(ITEMS NOT PICTURED)

# DESCRIPTION PART NUMBER QUANTITY
1. Intake Manifold 867570 1
2. Pumper Carb EG-PUMP-C503 1

9/24/97



I6-TI-¢l

OIL INJECTION PUMP \\H@
20
21
22 _
m,um,\&m 4 _
W) N 22
NS &\\ _
J.\m\.\.g
l
< [Ny _
o =N .4//14 ST _
e | ___
Ll A
! h oo
mﬁihrm\.._\ _:
{
I
K
CARBS

£-0100

5-9 CHAOS THROTTLE AND

582 OIL INJECTION SYSTEM SHOWN y 1
A
OMIT (2) LINES FOR SINGLE CARB 503 ‘
OMIT OIL LINE FOR DUAL CARB 503 = T\
/ \
\
2 \ THROTTLE LEVER
~ 1S WELDED
T0 AC

16
/)
?é/

THROTTLE STOP !
WELDED TO AC &
|

% Av.



0010-4

$-9 CHAOS - 503/582 THROTTLE

# DESCRIPTION PART NUMBER QUANTITY
1. Throttle Knob T-KNOB
2. 1/8" Roll Pin, 1" 20032446
3. Throttle Lever * ————-
4. Loctite Blue LOC-TITE
5. Throttle Cable, 105" - 503SC EG-T-CAB
5. Throttle Cable, 105" - 503DC EG-T-CAB
5. Throttle Cable, 105" - 582 EG-T-CAB
6. 3/16" Castie Nut AN310-3
7. 3/16" Thin Washer AN960-10L
8. 3/16" Thick Washer ANY60-10
9. 3/16" Bolt AN3-6
10. Friction Rod T-FR
11. Small Cotter Pin MS24665-134

12. Set Screw T-8C

13. Friction Block T-FB

14. 3/16" Nut Plate K-1000-3

15. Wire Stop/Screw, 5035C 2360

15. Wire Stop/Screw, 503DC 2360

15. Wire Stop/ Screw, 582 2360

16. 3/16" Bolt AN3-14A

17. 3/32" Aluminum Pop Rivet 40APR1/8
18. Throttie Stop T-STOP

19. Throttle Cable Housing, 72" - 503SC EG-T-CAB-H
19. Throttle Cable Housing, 72" - 503DC EG-T-CAB-H
19. Throttle Cable Housing, 72" - 582 EG-T-CAB-H
20. Adjustable Cable Ferrule, 503SC 2373

20. Adjustable Cable Ferrule, 503DC 2373

20. Adjustable Cable Ferrule, 582 2373

21. 1/4" Plain Nut AN345-416
22. Wire Swivel/Screw Stop, 5035C 2361

22. Wire Swivel/Screw Stop, 503DC 2361

22. Wire Swivel/Screw Stop, 582 2361

23. Spring C-5125
*On Aircraft.

S wm OONL2A OO WVUN-2 NN WONL,aaN =2 aNDWAWN - adad ay

1/22/98



68-9¢-01

ENGINE COOLING SYSTEM 582

NOTE: HOSES ROUTE THROUGH THESE
CLAMPS. SEE ASSEMBLY MANUAL.

10

== {) TO PUMP INLET

ON ENGINE

) @\Ho — -

—— T0 PUMP QUTLET
ON ENGINE

30

1-v0T00



0010A-2

$-9 CHAOS - ENGINE COOLING SYSTEM:
BELLY MOUNT RADIATOR - 24" FIREWALL - 582 ENGINE

# DESCRIPTION PART NUMBER QUANTITY
1. Filler Tank Cap* EGCS-CAP 1
2. Foam Tape, 3/8" X 1/2" FOAM TAPE 6 ft
3. Filler Cap Tee EGCS-FCT 1
4. 3/16" Bolt AN3-4A 11
5. 5/16" Overflow Hose EGCS-OFH 1
6. Coolant Recovery Bottle EGCS-CRB 1
7. 3/16" Thick Washer AN960-10 28
8. 3/16" Shear Nut AN364-1032A 17
9. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 2
10. Hose Clamp, 1 1/2" 5-5216 8
11. Radiator Hose RADIATOR HOSE 16 ft
12. Hose Clamp, 1 1/4" 5-5212 8
13. 1/2" Cushioned Tube Clamp MS21919-DG8 4
14. Reducer Coupler EGCS-RC 2
15. 1 1/4" Cushioned Tube Clamp MS21919-DG20 8
16. Brass Nipple (Optional) EGCS-BN 1
17. Brass Coupler (Optional) EGCS-BC 1
18. Brass Probe Nipple (with/Gauge, Optional) EGCS-PN 1
19. Probe Coupler (with/Gauge, Optional) EGCS-PC 1
20. Probe/Temperature Gauge (Optional) EGCS-PTEMP 1
21. 3/16" Bolt AN3-30A 2
22. Spacer Bushing, 3/8" X 2" SB-3/8X2 2
23. Radiator Scoop EGCS-SCOOP 1
24. 1 1/4" Radiator Hose EGCS-RHOSE 2
25. Radiator EGCS-RAD 1
26. 3/16" Bolt AN3-6A 4
27. Mount Block EGCS-FNMPVC 1
28. Filler Cap Retainer Strap EGCS-FNSTRAP 1
29. Temperature Probe Tee (Optional) EGCS-TEMP-T 1
30. Hose Spring EGCS-HS 4
31. 3/32" Aluminum Pop Rivet 40APR1/8 12
32, 3/16" Nut Plate K-1000-3 6
33. 3/16" Large Wood Washer AN970-3 2
34. Coolant Recovery Clamp S-4/5-FS-HS 2
35. 3/16" Bolt AN3-14A 2

*Supplied with #3 filler tank.

9/24/97



16-€1-¢

13

&

FRONT VIEW OF ENGINE m\w
- - y nummmww 24
"Y" PIPE _ 7 / N

7 LINE

MAIN FUEL / 27

ORIENTATION

~ MOUNT PRIMER IN INSTRUMENT PANEL

ExwausT mantroto N\ ot ) 25 S-9 CHADS
‘ ~© '582  ENGINE/PROP/MUFFLER

1-90100



$-9 CHAOS - 582 ENGINE OPTION

# DESCRIPTION

PART NUMBER

0010B-2

QUANTITY

1. 3/16" Tensile Nut AN365-1032A 4
2. Rubber Strap, 2" x 7" x 3/8" EG-RS-582 2
3. 3/16" Large Washer ANS70-3 4
4. 3/16" Bolt AN3-16A 2
5. 3/16" Boit AN3-10A 2
6. 1/2" Tube ** EG-1/2T 2
7. Muffler (582) EG-MUFF 1
8. Muffler Elbow EG-MUFF-ELBOW-503/582 1
9. Exhaust Manifold, 582 KSEX0007 1
10. Exhaust Gasket* e 0
11. 10MM Loc Washer* e 0
12. 10MM Shoulder Screw™* e 0
13. Propeller EG-PROP 1
14. Prop Plate* e 0
15. 1/4" Loc Washer ANS35-416L 6
16. 1/4" Bolt AN4-35A 6
17. Rotax 582 Engine (On Request) EG-EG-582 1
18. Engine Loc Washer * — 0
19. Engine StudNut* 0
20. carb Clamp=* e 0
21. Throttle Cable **** EG-T-CAB 0
21. Throttle Cable Housing **** EG-T-CAB-H 0
22. Bing Carburetor * - 0
23. Primer Nipple * ————- 0
24. 1/8" Primer Line *** PRIMER LINE 6 ft
25. Primer Pump Kit *** DUAL PRIMER 1
26. Main Line Tee ™ EG-ML-T 1
27. Prime Line Tee *** EG-PL-T 1
28. Air Fiter Clamp***~ 0
29. AirFilter, K&N EG-AF 2
30. Gear Box Breather Line 1/8 FUEL LINE 36in
31. Muffler Spring, 582 KSEX0002 6
32. 7/16" Washer AN960-716 16
33. Adjustable Cable Ferrule 2373 1
34. Wire Swivel/Screw Stop 2361 1

*Supplied with engine. **Fabricate, see manual.
“**Supplied with Primer Kit. +*Referenced.
*****Supplied with Air Filter.

7/13/00



S-9 CHAQOS - OPTIONAL AEROBATIC PACKAGE FOR THE 582 ENGINE

(ITEMS NOT PICTURED)

PAGE 0010B-2A

# DESCRIPTION PART NUMBER QUANTITY
1. RV-Cover Intake Manifold 912-495 1
2. Pumper Carb EG-PUMP-C532 1
3. Seat Belts & Lap Pads for Aerobatc - 1
4, Tank Withdrawal Fitting KPFS0017 1
5. O-Ring KSFS0009 1
6. Rubber Washer KSFS0010 1
7 . Nut-Flared Tube Bulkhead AN924-5D 1
8. 1/2" Thick Washer AN960-816 1
9. Straight Withdrawal Fitting 8330 1

10. 90 Withdrawal Fitting 8342 1

1/1/2013



£6/82/21

MD845

ROUTE INJECTION OVERFLOW
LINE AS PER MODEL

FRENDES S—-7, S—9, S—10, S—12, & S—14
OIL INJECTION TANK ASSEMBLY

£~-d0TO



S-9 CHAQOS - OIL INJECTION TANK

# DESCRIPTION

PART NUMBER

PAGE 0010B-4

QUANTITY

O oO~NOOOOULSA, WNPE

. Line Clamp, 5/16" I.D. *
. Line Clamp, 3/8" *

. Line Clamp, 1/2" *

. Loctite Blue

. 1/4" Clear Fuel Line
. 5/16" Fuel Line

. 90 Withdrawal Fitting
. 7/8" Expansion Cap
. 90 Fitting

. Zip Ties

. Oil Filter

. Oil Tank

FS-LCL 5/16
FS-LCL 3/8
FS-LCL 1/2
LOC-TITE
KSFS0008
5/16 FUEL LINE
8342
2598K29
3-83125

ZIP TIES
414-5365
OI-TANK-A

*Two sizes of fuel line clamps are used, please pay close attention to location used.
To tell what size a clamp is, close clamp completely & measure across inside diameter.

They should be 5/16" or 3/8" depending on the clamp.

PRUORRPRRWOWONNER
=4

1/1/2013



v6/€/S

LNOOW MNVIL NOILDUINI "[10
0TS ® 6-S L—° SUWELY

9v8dN

$-d0T00



0010B-6
$-9 CHAOS - OIL INJECTION TANK MOUNT
# DESCRIPTION PART NUMBER QUANTITY
1. SST-Clamp SST-CLAMP-550 2
2. 8MM X 35MM Bolt M8X35 4
3. 3/16" Wood Washer OI-OTMW 4
4. Rubber Hose OI-RH3/4 4
5. Oil Tank Mount OI-OTMT 1
6. Rubber Hose OI-RH7/16 4
7. Neoprene Strip, 2" X 6" 2GS-6 1

10/ 9/97



06-12-11

INNOW 3INIINI €05 6-S

1-1100



S-9 CHAOS - 503 ENGINE MOUNT

0011-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Tensile Nut AN365-428A 8
2. 1/4" Thin Washer ANS60-416L 16
3. 1/4" Bolt AN4-27A 8
4. Engine Mount EG-MT-503-24 1
5. 1/8" Aluminum Washer EG-AW 8
6. Barry Mount 22001 4
7. Spacer Bushing, 1 1/8" x 3/8" x .058 EG-B-3/8X1 1/8 2
8. Focalized Mount Plate EG-FOMP 2

4/17/98



MD1439

REYDE S—9 CHAOS
082 FOCALIZED ENGINE MOUNT

L-V1100



$-9 CHAOS - 503 UPRIGHT ENGINE MOUNT

0011A-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Tensile Nut AN365-428A 8
2. 1/4" Thin Washer AN960-416L 16
3. 1/4" Bolt AN4-27A 8
4. Engine Mount EG-MT-503-24 1
5. 1/8" Aluminum Washer EG-AW 8
6. Barry Mount 22001 4
7. Spacer Bushing, 1 1/8" x 3/8" x .058 EG-B-3/8X1 1/8 2
8. Focalized Mount Plate EG-FOMP 2

4/27/98



S-9 CHAOQS - 582 UPRIGHT ENGINE

0011B-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Tensile Nut AN365-428A 8
2. 1/4" Thick Washer AN960-416 12
3. 1/4" Bolt AN4-27A 8
4. Engine Mount EG-MT-582-24 1
5. 1/8" Aluminum Washer EG-AW 8
6. Barry Mount 22001 4
7. Spacer Bushing, 1 1/8" x 3/8" x .058 EG-B-3/8X1 1/8 2
8. Focalized Mount Piate EG-FOMP 2

4/27/98



£€6/91/¢

ATHNASSY DONI'TMOD
SOVHD 6-5 SUULSe

96CdN

T-2T00



$-9 CHAQS - COWLIN

0012-2

# DESCRIPTION PART NUMBER QUANTITY
1. Cowling Top (Unpainted) C-TOP(7/9) 1
2. Cowling Bottom (Unpainted) C-BOT(7/9) 1
3. 3/16" Bolt AN3-3A 6
4. 3/16" Plastic Washer PW-3 12
5. Receptacle #302 16
6. 3/32" Aluminum Pop Rivet 40APR1/4 32
7. 3/16" Nut Plate K-1000-3 6
8. 3/32" Aluminum Pop Rivet 40APR1/8 12
9. 1/4 Turn Stud #180 16
10. Rubber Washer #201 16
11. Wear Washer Nylon #103 16
12. Snap Ring #101 16

9/24/97



66/20/60

RAANMEI S—9 CHAOS
9” SPINNER

M0236

L-vZ100



S-9 CHAOS - 9" SPINNER

0012A-2

# DESCRIPTION PART NUMBER QUANTITY
1. Spinner Dome, 9" SPIN-9 1
2. Pan Head Phillips Bolt (5/8" long) KSHWO0071 8
3. Spinner Backing Plate, 9" SPIN-BC9-503/582 1
4. 3/16" Nut Plate K-1000-3 8
5. 3/32" Aluminum Pop Rivet 40APR1/4 16

4/24/01



06-¥-6

BEND EDGE IN .~

PLACED
FBRWARD

S-9 WINDSHIELD & SIDE GLASS

1-€100



S-9 CHAOS - WINDSHIELD & SIDE GLASS

0013-2

# DESCRIPTION PART NUMBER QUANTITY
1. Canopy Former WS-CF 1
2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 100
3. Foam Strip, 3/8" x 1/2" WS-FS-1/2 5 ft
4. Latch Channel WS-LC 1
5. AFT Side Glass "2" Strip WS-SGZ-AFT(9) 2
6. Side Glass "Z" Strip WS-5GZ 2
7. Windshield SSWS-WS 1
8. Side Glass W8S-8G 2
9. Windshield Molding WS-MOL 1
10. Foam Strip, 3/8" x 1/2" WS-FS-1/2 51t
11. Air Vent AIR-VENT 1

6/ 8/01



AdONYD QISIY 6-S

w,
AH
~
RS %
P u\\o .2
177 9 g
\\r, |
18 @ @
S ﬁ' -
¢ o\ 19
2 b2
-
20,4

A = WINDSHIELD FORMERS

1-8€100



S-9 CHAQS - RIGID CANOPY

# DESCRIPTION

PART NUMBER

PAGE 0013B-2

QUANTITY

O©CoO~NOOULA,DWNLPE

. 3/16" Bolt

. 3/16" Thick Washer

. 3/16" Shear Acorn Nut

. S-9 Canopy Lexan - Tint

. S-9 Canopy Lexan - Clear

. 1/8" Aluminum Pop Rivet - Cherry Q
. Trim Loc

. Piano Hinge

. Outer Strip

. Left"Z" Strip

. Right "Z" Strip

. Spacer Bushing, 1/4" x 1/4" *
. 3/16" Nut Plate

. 3/32" Aluminum Pop Rivet

. 3/16" Bolt

. Canopy Frame

. Latch Handle

. Latch Block

. Screw

. Throttle Knob

. 3/16" Aluminum Pop Rivet - Cherry Q
. Rubber Bumper

*Fabricate

AN3-15A
AN960-10
22NKMO02
CAN-CAN(T)
CAN-CAN(C)
AAPQ-42
TRIM-LOC
CAN-PH
CAN-O-RH-S
CAN-LH-Z
CAN-RH-Z
SB-1/4X1/4
K-1000-3
40APR1/8
AN3-22A
CAN-FRAM
CAN-LATCH-H
CAN-LBL
SS-SCREW-#10X1
T-KNOB(14)
AAPQ-62
CAN-RB

N O

PNRPRPRPRRPRNANNRPRRPRPRLRIEIODRRLREOR

9/24/1997



S-9 CHAQS - COVERING MATERIALS

PAGE 0014-1

# DESCRIPTION PART NUMBER QUANTITY
1. Aircraft Fabric CV-S9 27 yds
2. 2" Surface Tape 2 TAPE 3rls
3. 4" Surface Tape 4 TAPE 24 ft
4, Rib Lacing RIB LACING 1rls
5. Inspection Ring CV-IR 4

6. Inspection Plate CV-IP 4

7. U-500 Urethane Adhesive KSCV0001 4 gts
8. 1/4" Rib Tape RIB TAPE 1rls
9. Lexan Scraps LEX 1

10. Thin Lexan Sheet LEX-24X24 1

11. Rudder Cable Exit CV-RX 2

12. Speed Bumps WS-S-B 2

13. #4 Small Pan Head Screw 4X1/4 PHS 24

1/7/2009



66/€2/€0

ANTdNASSY
AAVdS NOdATIV "[VNOLLJO
SOVHD 6—-S SUUL=ed

GGG ON

1-9100



$-9 CHAOS - OPTIONAL AILERON SPADE

0016-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Thin Washer AN960-10L 8
2. 3/16" Shear Nut AN364-1032A 8
3. 3/16" Bolt AN3-5A 8
4. Aileron Horn W-A-HORN 4
5. Spade Shim W-SPADE-SHIM 2
6. Spade Attach Angle W-SPADE-ATL 2
7. Spade Attach Angle W-SPADE-ATR 2
8. Spade W-SPADE 2
9. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 12
10. 3/16" Plastic Washer PW-3 4

3/23/99



T

76/91/8
ATHNHSSY DNIHIVA DAT dVAD
SOVHD 6—-S SSUUCER
NMOHS ATHWISSY ONIYIV4 937 8v39 1437 ‘310N /@
\L

S-9T00



S-9 CHAQS - OPTIONAL GEAR LEG FAIRINGS

0016-6

# DESCRIPTION PART NUMBER QUANTITY
1. Rubber Edging X101 40in
2. Gear Leg Fairing, LH GL-FAIR-LH(9) 1

3. Gear Leg Fairing, RH GL-FAIR-RH(9) 1

9/24/97



S-9 CHAOS - OPTIONAL ELECTRIC STARTER

0016-12

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 10
2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 72
3. 3/32" Aluminum Pop Rivet 40APR1/8 24
4. 15 AMP Fuse KSES0020-15
5. 14 Gauge, In Line Fuse Holder KSES0019
6. 14 Gauge Eye Terminal, Biue 3/16" IP-7102
7. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA
8. 14 Gauge Eye Terminal, Blue 5/16" 5/16 | TERM
9. 14 Gauge Male Spade Terminal, Blue IP-7126

10. 14 Gauge Spiice, Butt Connector IP-7132

NRNONNNNNA A oA A aaa
SRONSCoNDORBNR

. 4 Gauge Eye Cable Terminal

Key Start Switch
Regutator/Rectifier
Starter Cover
Starter Cover Angle

. 4 Gauge Battery Cable, Black Wire
. 14 Gauge Red Wire

Battery
Battery Box Side Plate
Battery Box Mount Plate

. Battery Box Support Angle

Battery Bar

. Small Cotter Pin
. Electric Starter Kit (-1 503)

Electric Starter Kit (-1 582)

4 GA CABLE LUG
25-6

KSES0005

S-SC

S-SCA

4 GA WIRE/BLACK
14 GA WIRE/RED
PS12150-NB
BAT-BOX-1
BAT-BOX-2
BAT-BOX-3
BAT-BAR-503/582
MS24665-134
MESK-3-582
MESK-1-503

NOTE: When mounting the starter attach the unit so that it is in the 12 o'clock position.

B2, A N AN A A a0 A~ ON= AN A
& =

7/26/00



¥6/20/11

N
0 O
N\g G\m ﬂﬂ. .u__ﬂ
\
20 BLACK GROUND WIRE
RED POWER WIRE
| _TBLUE POWER WIRE INSTRUMENT PANEL
™~ BLUE GROUND WIRE rs \
B~ 3-WIRE STROBE CABLE |
| \
. — \\@ m /
25 ™~ | Y
12 8 !
sy VN | \
I — " 5 22 2 (5 PLS ) \
Awmll m ur_|w vm \_o ( .v/_/ __
145> & b / ) KEY START SWITCH
19— N . 9 8 1< \ _,
\ / i n i |
\\\ I\ 8 7 / /0/ W “
12 41915 | 2 5 . m\ S N34 o | |
| |
= ! _
@\ “ \‘
“ /
o~ m
N @ 1 !
AN AN " /
;_|L | S
L
L
me: HH
17 - MD1591
. 1]
18 J 23
T~ - RREMS S—9 CHAOS
\

WHELEN STROBE INSTALATION

T-09T00



§-9 CHAOS - OPTIONAL WHELEN STROBE INSTALLATION

0016C-2

# DESCRIPTION PART NUMBER QUANTITY
1. Ignition Switch MS35058-22 2
2. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 9
3. 15 AMP Fuse KSES0020-15 1
4. 14 Gauge, In Line Fuse Holder KSES0019 1
5. Terminal Y Connector, Brass IP-YC 3
6. 14 Gauge Splice, Butt Connector IP-7132 5
7. 14 Gauge Male Spade Terminal, Blue IP-7126 3
8. 14 Gauge Female Spade Terminal, Blue IP-7128 6
9. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 50 ft
10. 14 Gauge Red Wire 14 GA WIRE/RED 12 ft
11. 1/2" Non Cushioned Clamp AN742-D8 1
12. 3/16" Bolt AN3-4A 3
13. 3/16" Shear Nut AN364-1032A 3
14. 1" Non Cushioned Clamp AN742-D16 2
15. 8-32 Nut Plate MS21047-08 6
16. 8/32" Truss Head Bolt AN515-8R7 6
17. 116 Navigation Light Mount Plate 116-NAV-MT-080 2
18. Reinforcement Strap * KPWI0014 4
19. 3/16" Thin Washer ANS60-10L 3
20. 3/32" Aluminum Pop Rivet 40APR1/8 12
21. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 26
22. Whelen Installation & Cable HD-60 1
23. Whelen Left Strobe Light AB00-PR 1
24. Whelen Right Strobe Light AB00-PG 1
25. Whelen Strobe Light Power Supply A413A, HDA-DF 1

*Builder modifies as required.

7/26/00



"TVNOILJO
SOVHD 6—S SUULER Y
i

ANVL ONIM

£10zZ/90/20

\ \
W\ \
NN \
\
AN \ AN \ & =5
NN ®oyo————- -e—@«\——&———d
\\ N\ \, \ Q\
\ \ \ N\
\ \ \ ) A\ ——
NN 0o @
\, A\
\ \
\ \ W\
\ —— -
N (@0 106-0 -057’1§—§> o
A 7/
\e \ /

INHLSAS

‘A3

088CAN

1—Ad9100



S-9 CHAQS - OPTIONAL WING TANK SYSTEM

PAGE 0016D-2

# DESCRIPTION PART NUMBER QUANTITY
1. Fuel Cap* KSFS0007 1
2. Bead Chain-Retainer Sleeve KSHWO0014 1
3. Plastic Baffle*>> 0
4. Rubber Gasket*>* 0
5. #3 Bead Chain KSHW0012 1
6. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 1
7. Bead Chain-End Coupling KSHWO0013 1
8. Plastic Retainer KPFS0012 1
9. 1/8" Small Brass Washer AN960-B4 1
10. Fuel Tank, RH KPFS0005-R 1
11. 90 Withdrawal Fitting 8342 2
12. Loctite Blue LOC-TITE 0
13. Thread Sealant ** KSAC0014 0
14 . Nut-Flared Tube Bulkhead AN924-5D 3
15. 1/2" Thick Washer AN960-816 3
16. Rubber Washer KSFS0010 3
17. O-Ring KSFS0009 3
18. Tank Withdrawal Fitting KPFS0017 3
19. Flush Vvalve KSFS0011 1
*Builder must modify, see manual for instructions.
*Thread Sealant (builder provides) is recommended but Loctite Blue can be used. 2/6/2013

***Supplied with Fuel Cap.



00/1/¢

REFER TO
WING ASSEMBLY

RIGHT HAND TANK SHOWN

RRARINIST S—9 CHAOS
OPTIONAL WING TANK SYSTEM

MD2879

¢—3d9100



S-9 CHAOS - OPTIONAL WING TANK SYSTEM

0016D-4

# DESCRIPTION PART NUMBER QUANTITY
1. Wing Tank-Mount Bracket KPFS0007 6
2. Wing Tank-AFT Mount Bracket, RH KPFS0011-R 1
3. Quter Tank Support KPFS0019 1
4. Inner Compression Tube * W-10-151 0
5. U-Bracket KPACQ0055 1
6. Attach Bracket 52-SAB 1
7. 3/16" Bolt AN3-3A 7
8. 3/16" Thick Washer ANG60-10 8
9. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 14
10. 3/16" Bolt AN3-15A 2
11. 3/16" Bolt AN3-14A 1
12. 3/16" Shear Nut AN364-1032A 3
13. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 1
14. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 2

*Referenced from wing assembly.

1/27/00



LB/LL/L

-~ o
I S %
USE HOSE CLAMPS TO LA &y
MOUNT FUEL VALVES TO e T

GEAR TRUSS DIAGONALS ,_x\.\

B & T
@@ : /,,/ \/L
ﬁ /,./ \ _7
m { % w/_ | .
_/ ,///w/. ,_
T S _,_,
. ,.A/, ,,. N \.\
7 NG REFERENCE 1m>omm\ WW/,_\
- N TANK DETAIL FOR & 17 |
- . CONNECTIONS AND - &—,
e o B MOUNTING S
o @/\\ \.\_w ¥ ﬂ "
_ s T i I
/ 7 A A/\@"\\w\ s
! - \\Hﬁ_ T MOUNT TO FLOORBOARD <) e J
o ) S~ 7 _
/ / \\\\\\\ ‘ A\MM_L\\W\ \x\\\\\ I
\ \.,.\ P \\ \\\ ﬁm,\/m/w,wr\\\\ \\\\\\ :
,//,, \\ l\\\ - \\ ’ ' ’ \\\\ C
PN
Fﬂ T
NN
,Uu

47

FOR MOUNTING ncmr\

ROUTE VENTS O 582 ONL
BOTTOM JUST n&m w_mmc | PUMP, 582 ONLY
THE TAIL SPRING. \\

(X

bl RARIIMISS S—9 CHAOS .

OPTIONAL WING TANK SYSTEM

§-a9Loo



$-9 CHAOS - OPTIONAL WING TANK SYSTEM

0016D-6

# DESCRIPTION PART NUMBER QUANTITY
1. Fuel Line Clamp, 5/16" L.D. FS-LCL 5/16 5

2. 90 Withdrawal Fitting 8342 2

3. 1/4" Fuel Line, Blue FS-FL 15 ft
4. Rubber Grommet MS35489-17 1

5. Thread Sealant * KSAC0014 0

6. Fuel Shut Off Valve FS-S-OFF 1

7. Straight 1/4" Barb Fitting KSHWOQ0048 2

*Thread Sealant (builder provides) is recommended but Loctite Blue can be used.

7/ 9/97



L6/LL/L

RREAEINIEST S—9 CHAOS
OPTIONAL WING TANK SYSTEM &

£-d9100



0016D-8
$-9 CHAOS - OPTIONAL WING TANK SYSTEM
# DESCRIPTION PART NUMBER QUANTITY
1. Straight Withdrawal Fitting 8330 1
2. Line Clamp, 3/8" FS-LCL 3/8 1
3. Tank Withdrawal Fitting KPFS0017 1
4. O-Ring KSFS0009 1
5. Rubber Washer KSFS0010 1
6. 1/2" Thick Washer ANBB0-816 1
7. Nut-Flared Tube Bulkhead AN924-5D 1
8. Loctite Blue LOC-TITE 0
9. Thread Sealant * KSAC0014 0

*Thread Sealant (builder provides) is recommended but Loctite Blue can be used.

7/ 9/97



L6/LL/L

FUEL SYSTEM GASCOLATOR FOR ALL MODELS
OF RFOIMED AIRCRAFT.

® = BLUE LOCTITE FOR SEALANT

THIS SLICE OF RUBBER HOSE (6) GOES BETWEEN
BRACKET AND WASHER TO FRICTION MOUNT
GASCOLATION. TIGHTEN DOWN FITTINGS

INTO THE GASCOLATOR TO EFFECT A SEAL

AND THE MOUNT SHOULD BE SECURE.

TYPICAL GASCOLATOR INSTALLATION
MOUNT VIA RIVETS AT LOW POINT ON
FIREWALL. ALLOW ACCESS THROUGH
COWLING FOR DRAINING PRIOR TO
FLIGHT.

FIREWALL GROMMET
FIREWALL

CARBURETOR(S)

ENGINE

FUEL OUTLET FROM GASCOLATOR
FUEL DRAIN

GASCOLATOR

FUEL FEED FROM TANKS

© N s eN

MD1249

L-49100



S-9 CHAOS - GASCOLATOR

0016F-2

# DESCRIPTION PART NUMBER QUANTITY
1. Gascolator GAS-LAT 1
2. Gascolator Bowl GAS-BOWL 1
3. Sump Drain Valve 8336 1
4, 90 Withdrawal Fitting 8342 1
5. 3/8" Thick Washer AN960-616 2
6. Rubber Hose, 3/8" 1.D. X 1/4" Long GAS-RH-3/8X1/4 2
7. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4
8. Gascolator Mount GAS-MT 1
9. Straight Withdrawal Fitting 8330 1

7/ 9/97



1102/2¢/c0

NOILVTIVLSNI LNdLS AdNl
SOVHO 6—SSUULERd

1NALS AJNM ANV SONILLIA NIImL3g
WIHS OL d3dIND3Y SY SYIHSVM 3ISN #x

CEGSAN NOILVTIVLSNI 1NYLS AdNF L4V
NO d3sn SIL ANV ¢l SW3Ll =

1-0100



S-9 CHAQS - JURY STRUTS

PAGE 001C-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-10A 4
2. Jury Strut Upper Weldment KPWI0564 4
3. 3/16" Bolt AN3-6A 8
4. 3/16" Rivet Nut MS27130-A25K 4
5. 3/16" Thick Washer AN960-10 28
6. 3/16" Shear Nut AN364-1032A 12
7. Jury Strut Connector KPWI0566 4
8. Jury Strut * KPWI0563 4
9. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-66 8
10. 3/16" Bolt AN3-11A 4
11. Jury Strut Lower Weldment KPWI0565 4
12. 1/4" Eyebolt AN43B-15A 2
13. 1/4" Eyebolt AN43B-14A 2
14. 1/4" Thin Washer AN960-416L 2
15. 1/4" Thick Washer AN960-416 2
16. 1/4" Tensile Acorn Nut 42NKE-048 4
17 . Inspection Cover KPCV0048 4
18. Inspection Ring KPCV0049 4
19. #4 Pan Head Screw 4X1/4 PHS 44
20. 3/16" Thin Washer AN960-10L 24
21. Adhesive - Superglue*> e 0
22 . Large Lift Strut Chord Template *** KPLS0003 0
23. Small Lift Strut Chord Template *** KPLS0004 0
* Builder modifies
*% H 1
Builder provides 2/22/2011

*** Referenced from Lift Strut Assembly



	Parts page turning.pdf
	Page turn 1.pdf
	Page turn 2.pdf
	Page turn 3.pdf

	S-9_S-10 Jury Strut parts.pdf
	PARTS 001C-1
	PARTS 001C-2




